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The following information was/were submitted and identified by/on behalf of the client: 

Applicant : NINGBO HOZ TRADING CO.,LTD 

Address : 4F,Building 1,No.1599 Juxian Road, Hi-Tech Zone, Ningbo, China 

Sample Name : Salsa Bowl 2pk；Salsa Bowls 6pk 

Sample Model  : 419900;41990-6B 

Sample Material : PP 

Color : Yellow-Orange; Green-Red; Black 

Black 

Supplier : NINGBO HOZ TRADING CO.,LTD 

Buyer : Regent Products Corp  

Sample Receive Date : Jul. 01 2022 

Sample Resubmission Date : Jul. 12, 2022 

Sample Testing Period : Jul. 01, 2022 - Jul. 08, 2022 & Jul. 12, 2022 - Jul. 14, 2022 

Test Result Summary : Please refer to the next page(s) 

 

 

 

 

 

 

 

 

 

 

 

Authorized signature: 

 

      

 Lab Manager: Gavin Zhou   Jul. 15, 2022  
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TEST ITEM(S) TEST REQUESTED CONCLUSION(S) 

Lead(Pb) content California Proposition 65 PASS 

Cadmium(Cd) content California Proposition 65 PASS 

Phthalates(DBP, BBP, DEHP, 

DINP, DIDP, DnHP) content 
California Proposition 65 PASS 

Density at 23ºC 
Food and Drug Administration (FDA) Regulations 21 CFR 

177.1520 
PASS 

Melting Point 
Food and Drug Administration (FDA) Regulations 21 CFR 

177.1520 
PASS 

Extractable fraction in 

n-hexane at reflux 

temperature 

Food and Drug Administration (FDA) Regulations 21 CFR 

177.1520 
PASS 

Soluble fraction in xylene at 

25ºC 

Food and Drug Administration (FDA) Regulations 21 CFR 

177.1520 
PASS 
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Test Result(s): 

 

Test Sample Description: 

 

Sample No. Client Claimed Material Sample Description 

01 Homo-PP  Yellow bowl 

 

 

 

1. Lead(Pb) content 

 

Test Method: CPSC-CH-E1002-08.3 

 

Material No. Unit MDL Limit* Result(s) Conclusion(s) 

01 mg/kg 10 100 N.D. PASS 
 

Note: 1. 1000mg/kg = 0.1%; 

2. MDL = Method Detection Limit; 

3. N.D. = Not Detected (<MDL); 

4. “*” = The Limited value is based on settlements Case No. CIV 1104003. 

 

 

 

 

2. Cadmium(Cd) content 

 

Test Method: With reference to CPSC-CH-E1002-08.3 

 

Material No. Unit MDL Limit* Result(s) Conclusion(s) 

01 mg/kg 2 300 N.D. PASS 
 

Note: 1. 1000mg/kg = 0.1%; 

2. MDL = Method Detection Limit; 

3. N.D. = Not Detected (<MDL); 

4. “*” =The Limited value is based on County of Alameda Case No. RG-10-514803. 

 

 

 

 

 

 

 

 

 



 

Test Report Report No.: GNBC220701139-02R1EN Date: Jul. 15, 2022 Page 4 of 5 

 

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal 
quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted). 

 
 

Ningbo GIG Testing Co., Ltd.   No.555, Fuqiang Road, Yinzhou District, Ningbo, Zhejiang, China    Tel.: +86-574-89201291  

宁波华标检测有限公司                  中国浙江省宁波市鄞州区富强路 555 号                     www.gig-lab.com 

                                                                                                      www.gigqc.com 

3. Phthalates content 

 

Test Method: CPSC-CH-C1001-09.4 

 

Item 

No. 
Test Items CAS No. Unit MDL Limit 

Result(s) 

01 

1 Dibutyl phthalate (DBP) 84-74-2 % 0.005 0.1 N.D. 

2 Butyl benzyl phthalate (BBP) 85-68-7 % 0.005 0.1 N.D. 

3 Di-2-ethylhexyl phthalate (DEHP) 117-81-7 % 0.005 0.1 N.D. 

4 Di-iso-nonyl phthalate (DINP) 28553-12-0 % 0.010 0.1 N.D. 

5 Di-iso-decyl phthalate (DIDP) 26761-40-0 % 0.010 0.1 N.D. 

6 Di-n-hexyl phthalate (DHEXP/DnHP) 84-75-3 % 0.005 0.1 N.D. 

Conclusion(s) PASS 
 

Note: 1. % = Percentage by weight; 

2. 0.1% = 1000mg/kg; 

3. MDL = Method Detection Limit; 

4. N.D. = Not Detected (<MDL). 

 

 

 

 

4. Test Results for Homo-polypropylene according to FDA 21 CFR 177.1520 

 

Test Items Unit Limit 
Result(s) 

Conclusion(s) 
01 

1. Density at 23ºC g / cm
3
 0.880 – 0.913 0.909* PASS 

2. Melting Point ºC 160 – 180 166* PASS 

3. Extractable fraction in n-hexane at 

reflux temperature 
w/w % < 6.4 0.7 PASS 

4. Soluble fraction in xylene at 25ºC w/w % < 9.8 3.4 PASS 
 

Note: 1. “<” = less than; 

2. “*” = The test results come from report No.NGBHG2201619601, Date: Jul. 08, 2022. 

 

Remark: This report replaces the report No.GNBC220701139-02EN, Date: Jul. 11, 2022 
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Sample Photo(s): 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

GIG authenticate the photo(s) on original report only 

 

***End of Report*** 
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